Signature Not Verified

Contact with SGS
WWW.Sgs.cem.tw

RI3R4F 2
Test Report

1 RN AP 0O OO A

SHERNG HWA INDUSTRY CO., LTD.

L RR B AR 1 285
NO. 28, LUGONG RD., LUGANG TOWNSHIP, CHANGHUA COUNTY 505, TAIWAN

5. (No.) : CE/2018/B0493  p # (Date) : 2018/11/09 F #c(Page): 1 of 5

M RIE R SRY Y R TR &2 F23R (The following sample(s) was/were submitted and identified by/on
behalf of the applicant as) :

ié%il&?ﬁ (Sample Submitted By) : 1 ¥ >3 2@ (SHERNG HWA INDUSTRY CO., LTD.)
¢ fi(Sample Description) : FREE CUTTING BRASS BAR ( 4§+ 44 )

Jf =418 (Style/Item No. ) : (3604

Jc it p #p (Sample Receiving Date) . 2018/11/05

Bl:2Ep ¥ (Testing Period) : 2018/11/05 TO 2018/11/09

B3 2 £ (Test Requested) : Y5 E ¢ dp L0 5% RollS4p 4 2011/65/EU Annex ITiRI#4% ~ &~ & ~ = 4. (As
specified by client, with reference to RoHS Directive 2011/65/EU Annex II to
determine Cadmium, Lead, Mercury, Cr(VI) contents in the submitted sample(s).)

Bl 32 (Test Method) : # 4R T - (Please refer to following pages).
PR % % (Test Results) # 4R T - (Please refer to following pages).
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P2 % (Test Results)

7 #c(Page): 2 of 5

#3820 = (PART NAME)No. 1 © F4rd £/ (BRASS METAL BAR)
, S E 15 %
PIAIE P -3 P E
r . F ELE (Result)
(Test Items) (Unit) (Method) (MDL) o1
4% / Cadmium (Cd) mg/kg %Q“’IEC 62321-5 (2013), MR i é& 7 5 2 12.5
T3 ¢ 5k % k&R, / With reference to
[EC 62321-5 (2013) and performed by
ICP-AES.
4 / Lead (Pb) mg/kg |%% IEC 62321-5 (2013), MR &t 7 % 2 28900
B g ek 2 k¥ B, / With reference to
[EC 62321-5 (2013) and performed by
ICP-AES.
& / Mercury (Hg) mg/kg | %% IEC 62321-4 (2013), ™R R8s 7 # 2 n.d.
B g ek k¥R, / With reference to
[EC 62321-4 (2013) and performed by
ICP-AES.
» % 4% / Hexavalent Chromium ug/cm? | %% IEC 62321-7-1 (2015), 2 UV-VISH ipl. 0.10 n. d.
Cr(VI)(#Z) / With reference to 1EC 62321-7-1
(2015) and performed by UV-VIS.
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# i (Note) :
1. mg/kg = ppm; 0. 1wt% = 1000ppm
2. n.d. = Not Detected (A& )
3. MDL = Method Detection Limit (= ;% i jp[i&*2iE
4. (#2) =

2018/11/09 7. #c(Page): 3 of 5

a. > S EA00.13 ug/em® > A EE K 27~ W4s. / The sample is positive for Cr(VI) if the
Cr(VI) concentration is greater than 0.13 pg/cm?®. The sample coating is considered to contain Cr(VI).

b. %~ W% ind CRAE0.10 pg/cm®) > #7% & 2 7 - %45, / The sample is negative for Cr(VI) if
Cr(VI) is n.d. (concentration less than 0.10 pg/cm?). The coating is considered a non-Cr(VI) based

coating
c. ¥ WESEEA0.10 2 0.13 ug/em® P m2me kLT 7

5 =~ %44, / The result between 0.10 pg/cm?

and 0.13 ug/cm is considered to be inconclusive - unavoidable coating variations may influence the

determination.
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¥ & &~ 428 / Analytical flow chart of Heavy Metal

T AR R G RS R 2R (R BRI 2 fﬂ )
These samples were dissolved totally by pre-conditioning method according to below flow chart.

( Cr%* test method excluded )

B 4 R M2 [ Technician : Rita Chen
B pIEEf F A ¢ 5k [ Supervisor: Troy Chang

4%+ #l % #& % / Cutting ~ Preparation

v

Bli#H &£ £ / Sample Measurement

4 Pb/é; Cd/ik Hg * {4 Cr(VI)
y
el R RIT R R AR R
Acid digestion with microwave / hotplate 2 & 4 / Non-metal & % | Metal
v ABS /PC/PVC | 3 % # #/Others v
# i / Filtration v v # -k 5 5~/ Boiling
water extraction
| ARG HpE/ . 150~160C ™ +
* + Dissolving by i} i+ / Digesting
ultrasonication at 150~160 AR &
7 % / Solution 7 i% / Residue 7 7 ¢ : 482j f}’iél‘tlrw
v digestate through
- o £B0C i = g kA filter
1) #&% g2 / Alkali fusion N S R, Separating to get
2) @3 % /HClto dissolve Digesting at 60°C aqueous phase v
bv nltrasonication IR TN
| Add diphenyl-
v * carbazide for color
B 484 TR 5 5 %3 % / ICP-AES & 4 pH/ pH adjustment de"e'ipme”t
+ 1 UV- VIS > B pR
4v o~ g8 4 Ak ¢/ Add diphenyl- %o e 540 nm
carbazide for color development i fc B [ Measure
+ the absorbance at
540 nm by UV-VIS
2 UV-VIS 5 £ 48 5% 5% 7 540 nm
s fc & | Measure the absorbance
at 540 nm by UV-VIS
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(The tested sample / part is marked by an arrow if it’s shown on the photo. )

CE/2018/B0493

¥k 4g2 2 & (End of Report) *%

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at hitp://www.sgs.com/en/Terms-and-Conditions.aspx
and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Termse-Document.aspx. Attention is
drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of th|s document is advised that information contained hereon reflects the Company's
findings at the time of its intervention only and within the limits of client’s instruction, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties
to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced, except in full, without prior written approval of the
Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.
25, Wu Chyuan 7th Road, New Taipei Industrial Park, Wu Ku District, New Taipei City, Taiwan /371t i FLA% B4 10 2 2 B 1 s 255

SGS Taiwan Ltd. &Sk 4L0k > F 1o P | 14886 (02)2299 3939 £+886 (02)2299 3237

WWW.Sgs.tw

Member of the SGS Group



		2018-11-09T16:15:26+0800
	SGS TW
	www.sgs.com
	SGS 數位簽章 FAQ ( http://twap.sgs.com/sgsrsts/digiSign.html )




